
DOE 
-." 

I .  

United States Argonne National AN LIWR-78-2 
Department Laboratory 
of Energy Argonne, l L 60439 

United States Office of Energy, Minerals, and EPA-60017-78-125 
Environmental Protection Industry July 1978 
Agency Washington DC 20460 

Research and Development 

Trace Organics 
Variation Across 
the Wastewater 
Treatment System 
of a Class-B Refinery 

l nteragency 

R&D Program 
- 

Report 



DISCLAIMER 

This report was prepared as an account of work sponsored by an 
agency of the United States Government. Neither the United States 
Government nor any agency Thereof, nor any of their employees, 
makes any warranty, express or implied, or assumes any legal 
liability or responsibility for the accuracy, completeness, or 
[...]
5) the pilot activated-carbon (AC)-column effluent stream. 

The four-hour grab samples were to be composited.daily. Trace organics 

from the composited samples were to he ext,racted as acid, base, and neutral 

fractions for characterization hy capillary-column gas chromatography/masa 

spectrometry (GCIMS). 

C U L ~ ~ ~ J ~ L ~ S U I I S  u1: Llie iract! organic compqsitions ot the ettluents listed 

above were undertaken by 

a) attempting a comprehensive identification of the organics 
in the DAF effluent, 

b) determining the retention time and the major ions associ- 
ated with each organic compound in the DAF effluent, 

c) measuring the peak height (or area) of the major ions of 
each organic in the DAF effluent, 

d) measuring, in the FC, MMF, and AC effl.uents, tlie peak 
height (or area) of the previously-determined major ions 
of each organic, and 

I I 
p- ACTIVATED SLUDGE - 
I I 

I 

FINAL 
-EFFLUENT SCALE 

RETURN SLUDGE iFuLL 
PILOT 
SCALE 

Fig. 1.1. schematic Diagram Showing Proposed Sampling 
Points at the Plant Intake(1) and in the Full- 
Scale(2,3) and Pilot-Scale(4,5) Wastewater 
Treatment Systems of a Class-B ~efiner~ 



e). calculating the percent reduction of peak height (or area) 
of each major ion in going from the DAF to the FC, MMF, and . . 
AC effluents. 

The above assumes that extraction efficiencies are equivalent (not 

necessarily 100%) for each organic compound in the DAF, FC, MMF, and AC ef- 

fluents. 

z .  

1.3 PREVIOUS WORK 

Burlingame (1977) characterized the organic compounds in three grab 

samples of wastewater from an unspecified Class-B refinery. The wastewater 

samples were taken subsequent to the API separator, subsequent to the Pasveer 

oxidation ditch and clarifier, and subsequent to the non-aerated lagoons. 

Burlingame used capillary-column GC and high-resolution MS to identify and 

inventory the major compound types in the neutral fraction of the three sam- 

ples. Pfeffer, Harrison, and Raphaelian (1977) reported on the preliminary 

results of the present work, for SOHIOts Class B refinery at Toledo, Ohio. ' 

With the exception of these two preliminary'studies, we are unaware of 

any published works that attempt to characterize all of the measurable trace 

o.rganics across a full-scale refinery wastewater treatment system. Nor have 

we found any material in the literature regarding the removal efficiencies of 

activated carbon for trace or refractory .organics in biologically treated re- 

finery wastewater. 

Matthews (1978) has prepared a comprehensive review of the treatment 

of selected industrial wastewaters, including petroleum refinery wastewater, 

with activated carbon. No studies such as the pre.sent were uncovered in 

Matthews' search of the literature. 

1.4 REFINERY SELECTION 

Considerable time was allocated to refinery selection, as there was 

sufficient funding to study only one refinery. Repeated discussions and meet- 

ings were held with members of the API's W-20 Task Group to arrive ar a 
It representativett refinery; however, all agreed that a truly representative 

refinery did not exist. It was agreed to acquire permission from a Class B 

refinery whose final effluent quality met BPT. Other selection criteria in- 

cluded intake wate.r quality and variability, refinery turnaround plans, 



final-ef f luent quality, raw-waste loading, and hydraulic detention' times 

typifying the activated sludge process at a Class B refinery. 

Agreement was reached in September.1976 to conduct the study at SOHIO's 

Toledo refinery. This is a Class B refinery (crude topping and catalytic 

cracking) with coking, having a crude capacity of 120,000 BPSD. The treat- 

ment train at that time consisted of an API Separator, a dissolved-air-flota- 

tion (DAF) unit, an extended aeration type activated sludge unit, and a final 

clarifier. The final effluent quality routinely satisfied BPT requirements 

with the exception of suspended solids. Following a 1-month turnaround period, 

the wastewater treatment system returned to steady state in November 1976, one 

month before sampling for this study began. 



2 EXPERIMENTAL PROCEDUIW 

2.1 PILOT-SCALE EQUIPmNT 

2.1.1 Setup 

EPA's Robert S. Kerr Environmental Research Laboratory (RSKERL) fur- 

nished a mobile laboratory trailer that was positioned near the final clari- 

fier. Facilities aboard the trailer included 6-in.-ID glass columns for 

filtration and carbon adsorption (Fig. 2.1), a TOC analyzer for monitoring 

organic carbon breakthrough, pumping and distribution capability, and sampling 

gear. The sampling equipment, pumps, and distribution lines were fabricated 

and so installed that the only materials in contact with water moving through 

the pilot treatment system were stainless steel, glass, Teflon, and polypro- 

pylene. A stainless-steel reservoir 

was used for backwashing (Fig. 2.2). 

31 Pumps had polyethylene impellers and 

I housings. Sampling points 2 and 3 

I (Fig. 2.2) were removable steel plugs. 
I nl' 

e- #$ I , 

A 25-ft inlet line connected the clar- 

ifier weir trough to the primary pump. 

Sampling points aboard the trailer 

were: 1) SOHIO's final clarifier 

effluent, 2) pilot mixed-media filter 

effluent, and 3) pilot carbon-column 

effluent (Fig. 2.2) . 
Two, parallel, down-flow mixed- 

media filters (Fig. 2.1) were used. 

)I While one was operating for 24 hr, the 

d second, having been backwashed, was 

I ready for use the next day. Figure 

2.2 shows the configuration of the 

filtering bed: anthrafilt, washed un- 

graded sand, and washed gravel. Sand 
Fig. 2.1, Pilot-Scale Activated- 

Carbon Columns and used had an Effective Size of 0.2 mm 

Mixed-Media Filters and a Uniformity Coefficient of 4.5. 



Backwashing was accomplished by alternately pulsing with air and pumping 

carbon-column effluent. 

Two up-flow carbon columns (Fig. 2.1) were packed as shown in Fig. 2.2 

and operated in series to achieve a total bed depth of 6 feet. A constant 

flow rate of 0.25 gpm was maintained. The reactivated carbon used was Cal- 

gon's Adsorption Service Carbon. Calgon's analysis of a sample from the lot 

used at Toledo gave these results: 
a 

Apparent Densityb (g/cc) : 0.51 
Molasses Vumber: 28 2 
Iodine Number: 821 
~icvc Bc$ult (mcsh) 8840 

Column packing was accomplished by trickling material into each water-filled 

glass column. 

KT ,$: 
n # m l -  

2.1.2 Operation I -  ,Z  , - - "  

Following packing, the filters were cleaned by back flushing with plant 

tap water for about one hour. Each filter was backwashed prior to usage by 

pulsing with air, to kick up the anthrafilt and the top few inches of sand, 

and then backwashing with final-clarifier effluent to sweep out the dislodged 

suspended solids. This operation was performed for about one hour. During 

the run, backwashing was performed in a similar manner using carbon effluent; 

then the column was allowed to stand for about 23 hours while full of the 

carbon-column effluent. 

On the day prior to the study, the system was operated for about one 

hour on final-clarifier effluent and then shut down until the study. Flow 

control was accomplished by mechanical constriction (Fig. 2.2) on the carbon- 

column discharge line. This eliminated H2S bubbles released in the carbon 

%eight per unit volume of homogeneous activated carbon. 

b~alculated from the ratio of optical densities of the filtrate of a molasses 
solution treated with standard activated carbon and the test activated car- 
bon. This is the test method of Pittsburgh Activated Carbon Co. Molasses 
number is assumed to reflect transitional-pore surface area. 
C The milligrams of iodine adsorbed by one gram of carbon at an equilibrium 
filtrate concentration of 0.02N iodine. It is measured by contacting a 
single sample of carbon with an iodine solution and extrapolating to 0.02N 
via an assumed isotherm slope. Iodine number can be correlated with ability 
to adsorb low-molecular-weight substances and is assumed to reflect small- 
pore surface area. 



13) 

Fig. 2.2. Schematic of Add-On Treatment System and Sampling Points 
for Effluent £ram Final-Clarifier(l), Mixed-Media Filter 
Unit (2 ) ,  and Carbon-Column Unit (3) 

columns when flow control was attempted at the discharge side of the pump 

feeding final clarifier effluent to the filter. 

The add-on treatment system was operated at 114 gpm, resulting in about 

36 min contact time for the carbon at a surface loading rate of 1.27 gpm/ft2. 

The residence time (36 min) is the empty-bed residence time, VIQ. No biologi- 

cal growth was noeed on rhe carbon during the sludy. 

Flow to the columns was initiated at 4:00  A.M. on the first day of the 

study. Following the 8 :00  A.M. sampling each day, the system was shut down. 

The filters were reversed; the backwashed filter was switched to the filtra- 

tion mode,  and the previn~isly nsed filter was plumbed for backwash. The 

columns were started again, and the flow adjusted. Total shut-down time was 

about 15 min. 

During the study, there were no significant recorded changes in flow 

through the plant wastewater treatment system, as measured by the biofeed 

pumping rates (that is, the wastewater influent to the aeration basin). Note 

that, waste sludge being insignificant, the final-clarifier effluent and 



biofeed flows were assumed to be equal. Aeration time was of the order of 

16-18 hours and mixed-liquor volatile suspended solids concentration in the 

aeration basin was 4440 mg/L, during the study. These values are noted here 

because the performance and operating conditions of the activated sludge unit 

can have a significant effect on the organics removal capabilities of granular 

activated-carbon columns (Kim, et al., 1976). 

2.2 WASTEWATER SAMPLING 

Samples of wastewater (-420 mL each) were taken and iced every four 

hours (8A, 12N, 4 P ,  8P, 12M, and 4A) at each of the five locations given in 

Sections 1.2 and 2.1. Plant intake water was sampled at a wet well on the 

ne~ative side of the pump that lifts water to the process ~mits. The well 

receives water by gravity flow from Maumee Bay, Lake Erie. Effluent from the 

dissolved air flotation (DAF) unit was sampled from a valve on the discharge 

pump that lifts DAF effluent to the aeration basin. This valve remained open 

during the 4-day study. 

Every 24 hr a composite sample (-2.5 L) was made up, from the previous 

day's 4-hr individual samples, for each of the five sampling points. Each 

daily set of composited samples was transported in ice chests to Detroit for 

air shipment to Ada, Oklahoma. The samples arrived at RSKERL in Ada within 

9 hr of final compositing in Toledo. 

Attention was given to decontaminating material coming in contact with 

water samples. All glassware was cleaned by firing, maintaining 550°C for 

1 hour. Sample-bottle caps contained Teflon liners which had been cleaned by 

Soxlet extraction with methylene chloride, the solvent later used in the lab- 

oratory for extracting the organics from the water samples. 

Two problems occurred which should be noted. The 12N grab was missed 

during the first 24-hr compositing period owing to a power failure. Secondly, 

the validity of the composite sample of carbon-column effluent for the first 

day and for 116 of the second day is somewhat doubtful owing to an error in 

sampling. The flow being only 114 gpm and the total volume of sample required 

for SOH10 and Argonne analyses being over 2 gallons, the flow restriction was 

removed during sampling. The flow was probably 1 gpm at this time. However, 

soluble total organic carbon values recorded before and after this point 

showed no appreciable differences. Total organic carbon values were measured 



to assure that no break-through occurred during the study. (Samples were 

taken of the final-clarifier, mixed-media, and carbon-column effluents 

(usually at 8:00 A.M. and 12:OO N) for determination of soluble total organic 

carbon. ) 

2.3 ISOLATION OF ORGANICS 

Personnel at EPA's RSKERL prepared the composited water samples for 

GC/MS analysis by Argonne. This involved the following tedious liquid-liquid 

extraction sequence using methylene chloride. 

SAMPLE 0 
I 

I 
ACIDSINEUTRALS 

EXTRACT 

I 
I 
p H  1 1  

( 3 x 5 0 m 1 .  5 %  NaOH) 

NEUTRALS IIXTLI(I1 I 
AQUEOUS 

PHASE 

( 3 x 5 0 m l  'CH~CI * )  

A C I  DS EXTRACT 

Again, all glassware was fired for organics decontamination. A major 

problem was emulsion formation, requiring emulsion breaking and phase separa- 

tion by various techniques. Each organic extract was dried by passing through 

anhydrous sodium sulfate and the solvent was stripped, resulting in 1 mL of 

concentrated extract which was sealed in a glass ampul. A period of 9 man- 

hours was involved in preparing each sample to the ampul stage; there were 

20 samples requiring t h i s  preparation. 



Of the 24-hr-composited 3780-mL water samples from each of the sampling 

points, 2500 mL were extracted to give 200 mL each of neutral, acid, and base 

fractions. Of the 200-mL extract of each fraction, 125 mL were concentrated 

to 1 mL extracts (one for each of 4 days, 3 fractions, and 5 sampling points - 
a total of sixty 1-mL extracts). For use in GC/MS analysis, 0.2 mL of each 

1 

of four 1-mL extracts (one for each day) were combined to give a 4-day compos- 

ite extract which was evaporated in a 1-mL, cone-shaped vial to 50 vL. 

2.4 GC/MS ANALYTICAL PROCEDURES 

2.4.1 Gen'eral Description of the GC/MS System 

Analysis .of the specific organics in the extracts was performed on a 

Hewlett-Packard 5982A GC/MS equipped with a Hewlett-Packard 59338 Data System 

consisting of a 2100s Computer with 16K, 16-bit-word core memory, 7900A Dual , .. 

Disc Drive with 2.5M bytesldisc memory, 5948A AID Converter, 6131C L)/A Con- 

verter, and a Tektronix 4012 Display Terminal. A 5930 HP GC was used in place 

of the 5700 Series HP GC normally delivered with the 5982A GCIMS. Peripheral 

equipment included a Tektronix 4631 Hard Copy Unit and a Zeta 130-10 Incre- 

mental Plotter. Discs with the Aldermaston AWRE Spectral Library, the HP 

Contributed Libraries, and the EPA/NIH Spectral Library wer.e also available 

along with an Anderson Jacobson AD 342 Acoustic Coupler for connecting to the 
' 

Cyphernetics Mass Spectral Search System in Ann Arbor, Michigan. During the 

course of the study, it was found that the time required for analysis and 

workup of data far exceeded that required for collection of data. This was 

due partly to the great complexity of the samples and partly to the high 

resolution of peaks by the capillary columns used. Thus, a time sharing data 

system, the HP 59348, was obtained; it consisted of a 21MX Computer with 3 2 K ,  

16 bit. word.core memory, 7900A Dual Disc Drive with 2.5M bytesldisc memory, 

59488 Data Subsystem (AID and D/A Converters), and a Tektronix 4012 Display 

Terminal. With this data system, data could be collected during GC/MS runs 

while previously collected data could be analyzed. Also, the 5933A Data 

System could be used for analyzing previously collected data. 

2.4.2 Capillary-Column GCIMS 

Due to the anticipated complexity of samples that were to be analyzed, 

it was felt that capillary columns of the wall-coated variety should be used 



to afford the greatest resolution possible. Although support-coated open 

tubular (SCOT) type columns are simpler to use, the wall-coated open tubular 

(WCOT) columns were used because of their greater resolution, less suscepti- 

bility to tailing due to adsorptive effects, and their ability to pass higher- 

boiling components such as PNAs, which were of interest in this study. With 

WCOT columns, leak-proof and low-dead-volume connections are required to avoid 

tailing of peaks and care was taken to ensure that this was the case. A modi- 

fied split/splitless Hewlett-Packard Grob-type injection system was used for 